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1. FTENIKOI OPOI / GENERAL CONDITIONS

To mmoTotToINTIKG auTO €ival To aTTOTEAECPA TNG OOKIUAG TNG NXOMOVWTIKAG IKAvOTNTAG €vOG OOMIKOU
oToixeiou. Mepiypd@el avaAuTIKA Ta aTTOTEAEOUATA TNG OOKIUAG TTOU £YIVE OTO OUYKEKPIYEVO OOKiWIO
OOUIKOU gToIxEioU Kal TTpoadIopilel TNV NXOMOVWTIKA TOU IKAVOTNTA PE £€va JOVOTIHO HEYEBOG.

H QOoKIuN TNG NXOMOVWTIKAG IKaveTNTaG £yive O0TO EpyacTipio ApxITekTovikAg TexvoAoyiag Tou TuAuarog
ApXITeKTOVWY oUpgwva pe TIg diadikaoieg TG Y.A. KA/679/22.8.96, ®.E.K. 826, 1eUxog B’, dpbpo 1,
TTaPAYPAPOG 2 Kal HETA aTTO OXETIKEG EYKPIOEIS TwV apuodiwv opydvwy Tou ApioToTeAgiou MNavetTioTnuiou
Oecooalovikng.

To atrotéAegpa TNG SOKIKNAG aPOoPA ATTOKAEIGTIKA TO BOKIMIO TTou XpnoluoTroiénke. MNa va atrodidel Eva
OoKipIo TIG iBI1EG TINEG Pe auTéG TTou didovTal aTo QUANO atTroTeAeopdTwy, Ba TpéTTel va eival duolo 1600
amdé Ammoyn KATaoKeUng 600 Kal atrd atroyn £QapuUoyAg Pe TO OOKiulo TTou xpnoiyotroijonke. Kabe
d1a@OopOTToINCN, £0TW KAl JIKPH, MTTOPEI va odnyrioel € DIaQOPETIKA ATTOTEAETATA.

H dokiyA TTpaypaToTTOINONKE 08 EPYAOTNPIOKEG CUVOAKEG, WOTE VA TTPOKUWYEI N TTPAYUATIKA NXOUOVWTIKA
IKOVOTNTA TOU OOKIYIOU. Z€ TTEPITTTWON EQPAPHOYAGS TOU KATW aTTd AAAEG GUVBNKESG WG TTPOG TIG TTAEUPIKES
peTadooelg, o Agiktng Hxougiwong 1Tou divel TO TNIOTOTTOINTIKO OOKIKAG PTTOPET va peIwBei, 1diaiTepa av Ta
TTAEUPIKA XwpiouaTa €xouv ion f JIKPOTEPN NXOUOVWTIKA IKavOTNTA.

To Epyacotripio diatnpei 10 dIKAiwPA va XPNOIMOTIOIE TO ATTOTEAETUATA TWV OOKIJWY OE ETTIOTNUOVIKEG
OnuUOoCIEUOEIG, ETTIOTNUOVIKEG OVOKOIVWOEIG, EPEUVNTIKEG epyacieg, KaBwg kal K&Be €idoug avdaloyeg
Epyaaieg kabapd emoTNUOVIKOU 1} €pEUVNTIKOU XOPAKTAPA, XWPIG va avagépel To dvopa Tou Avabérn
TOV TUTTO TOU TTPOIGVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual sound insulation properties of the test
specimen. Under different mounting conditions involving flanking sound transmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Egappolopeva Mpotutra / Applied Standards

DIN EN ISO 140-3:2005, Acoustics — Measurement of sound insulation in buildings and of building
elements - Part 3:Laboratory measurements of airborne sound insulation of building elements

EN ISO 717-1:1996-12, Acoustics — Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound reduction
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2.2 Aiadikaoia Aokiung/ Test Procedure

To OoKipio €@apudéoTnNKeE OTOUG BaAduoug dokiywv amd Tov AvaBérn. H dokiur) uAoTroinenke
oupewva e TIG diadikaaieg TTou kaBopifovtal oto TTpdTuTTo DIN EN ISO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
measurements of airborne sound insulation of building elements.

MNa Tov Trpoodiopiopud Tou Aciktn Hxoueiwong R xpnoigotroindnke n oxéon:
R =L;- L,+10log (S/A) oe dB o4TT0U:

L1: n géon otdBun nXNTIKAG TTieong oto BAAANO eKTTOUTIAG o€ dB

L,: n yéon otdBun nXnTIKAG Trl'ecrn2§ oT1o BdAapo Aqyng oe dB

S: n em@dveia Tou doKIYiou o€ m

A: n nxoatroppdenan Tou BaAGUoU ARWNG TTOU TTPOKUTITEI ATTO T OX£ON:
A=0.163 (V/T) ot m’ Tou:

V: o éykog Tou BaAdpou Ayng o€ m®

T: o xpdvog avtixnong Tou BaAduou AAyng o€ s

Xpoévog avtAxnong: lMNa Tov TpoadIopIGud Tou XPOVou AvTAXNoNG TTPAYUATOTTOINONKAY UETPROEIS
o€ 6 JIaPOPETIKEG BETEIG JIKPOPWVOU.

©dbpuog Bdabouc: Asv atmraitBnke d16pBwaon yia To 86pufo BaBoug

Ta amoteAéoparta TG OOKIUNAG OTIG (wveg auxvoTATWY atrd 100 péxpr 3150 Hz (o€ TPITOOKTARES)
Xpnoigotroiénkav yia Tov TTPoodiopiopd Tou ZTtabuiopévou Aeiktn Hyopegiwong Tou dokiyiou
oUp@wva pe 70 TPoTUTTO EN 1SO 717-1:1996-12.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to DIN EN 1SO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne
sound insulation of building elements.

In order to calculate the Sound Reduction Index R, the following equation was used:
R =L;- L,+10log (S/A) in dB where:

L,: the average sound pressure level in the source room in dB

L,: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A :the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (V/ T)inm? where:
V: the volume of the receiving room in m®
T: the reverberation time of the receiving roomin s
Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to EN ISO 717-
1:1996-12.
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Xuokeun / Apparatus Tumog / Type | KaraokeuaoTig / Manufacturer | Kwdikég/ Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C005, X-C006
Rotating Microphone boom 3923 Bruel & Kjaer EQO017
Dodecahedron loudspeaker Lab-1217 Roister EQO019
Amplifier POA-4400A Denon Z1
2.4  OdaAlapor Aokiywy / Test Rooms
O1 BaAapor dOKIPWYV €ival KATAOKEUAOHEVOI Ho0 I 1 |
oUUPWVA WE TIG TTAITAOEIG TOU TTPOTUTTOU _ gl
EN ISO 140-1:1997* / The test rooms meet it — —
the requirements of the EN ISO 140- | Lo
1:1997* standard. — . rot 1
= | |
| |
* EN ISO 140-1:1997 Acoustics— oo :
Measurement of sound insulation in — - :S=1:3.08 m2
buildings and of building elements — Part 1: , H=3.85 m -
Requirements for laboratory test facilities IV:=§0.37m _ 5
with suppressed flanking transmission. X - -
—
2 .l —T T "
Q [if $=3.69x3.08 m2 il
N B =T - — =
e 2
YEal Lo
i [ P A U A
= R EEE
~ | |
15=16.12m?2
AlooTaoelg avoiyuaTog dokiyiou/ ',VH_='53§4653m s | -
Test opening dimensions: 1500x1250 mm bos 1 m | 5
B | . T o
! -
Oykog OaAdpou eKTTOPTIAG/ + Alﬂ l: 'ﬁ'
Source Room Volume: 56 m® TS—1.50x1.25/m2 ! I 2
| 3P
Oykog @aAduou Aqwng/ -
Receiving Room Volume: 51 m® Lo
[ 1
‘Hyog Sokiurig/Test noise: Pol 686pufo $=14.02 m2
/P)i(nkgnoise“ng ‘ Pupos  H=3.60 m
12 V5=50.49 m?
@iAtpa/Filters: TpirookTapikda/third octave . -
I T
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AOKIMIO / TEST SPECIMEN
3.1 Mepiypaen / Description

Mpoidv/Product: Mapd&Bupo Aloupiviou / Aluminum window
KaraokeuaoTtrg/Manufacturer: EUROPA Profil AAoupiviou A.B.E. / EUROPA Profil Aluminio S.A.
AvaBétng/Client: EUROPA Profil AAoupiviou A.B.E. / EUROPA Profil Aluminio S.A.
AiguBuvon/Address: 56° xIA EBvIkAg 0dou ABnvwv-Aapiag, 32011 OwvéguTta BoiwTiag, TnA

22620 32202 / 56" KIm National Highway Athens-Lamia, 32011 Inofita
Viotia, tel +30 22620 32202
EykartdoTaon/ Installation: EUROPA Profil AAoupuiviou A.B.E. / EUROPA Profil Aluminio S.A.
Ovopaoia poidvrog/Product name: EUROPA 5500

3.2 Kataokeur / Construction
MapdBupo TotmroBeTnuévo auugwva pe 1o TTPoTuTTo DIN EN ISO 140-3:2005, Acoustics — Measurement of
sound insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne sound
insulation of building elements.
Kpaua: Al Mg Si-0.5 F22
Y&Awon: E&wrtepikdg ualotrivakag (4/4) triplex pe akouoTikr) pepBpdvn, Oidkevo 12mm, e0wTEPIKOG
uahoTrivakag (3/3) triplex, ouvoAikd TTaxog udAwong 26mm.
Baoikég diaoTdoeig:
®UAo udhwong: MAdTog 78,5mm kai Uyog 69,3mm.
Mmmvi dipuAAwv: MAGTOG 72,8mm kai Gwog 61mm.
2KoTia avéueoa o€ KAoa Kal UAANO: Smm.
>koTia KevTpIKA dipUAAWY: S5mm.

Window installed according to the DIN EN ISO 140-3:2005, Acoustics — Measurement of sound insulation in
buildings and of building elements - Part 3:Laboratory measurements of airborne sound insulation of building
elements standard.

Alloy: Al Mg Si-0.5 F22

Glass unit: External glass (4/4) triplex with acoustic film, gap 12mm, internal glass (3/3) triplex.

Basic dimensions:

Glass leaf: 78.5mm in width and 69.3mm in height.

Rebate profile: 72.8mm in width and 61mm in height.

Space between leaf and case: 5mm.

Central space between leafs: 5mm.

3.3 Artreikévion / Drawing

*Ta oxédla eToipdoTnkav atmod Tov AvaBétn/ The drawings have been prepared by the Client.
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4. ANNIOTEAEZMATA AOKIMHX / TEST RESULTS

O1 migég Tou Aeiktn Hyopeiwong AepogepTtou ‘Hyou Tou dokiyiou didovTal 0TO ETTICUVATITOMEVO DIdypauua
oTn ggAida 7 o€ ouvapTtnon Pe Tnv ouxvoTtnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 7 as a function of frequency.

O TapakdTtw Ztabuiopévog Aciktng Hxopegiwong yia @doua cuxvotitwy ammd 100Hz wg 3150Hz eivai
atmoTéAeapa agloAdynong aupewva pe 1o TpoétutTmo EN ISO 717-1:1996-12 / The following Weighted
Sound Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation
according to EN I1SO 717-1:1996-12.

21aBuiopévog Aciktng Hyopeiwaong / Weighted Sound Reduction Index:
Rw (C;Cy) =40 (-2;-6) dB
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